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WATER PERMEABILITY TEST RESULTS

UPDATED 11/2/18

WATER VAPOR TRANSMISSION BY ASTM E 96

PERMEANCE
SAMPLE THICKNESS (in) (g/hr) WVTR (g/hr m?) 2

(g/PAesem?) PERMS
0.02463 - 0.0057
0.01861 -0.0070
0.01971 -0.0070

AV = 0.0209 - 0.0067 1.4776 2.59x 107 4.53

+ 0.0032 +0.0007 + 0.154 +0.27x 107 +0.57

DISH #3 HT100F POLYUREA PRODUCT
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DISH #2 HT100F POLYUREA PRODUCT
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